

# CERTIFICATE



## Certificate

The polyurethane foam

## SUPRA 5458 FR

from the product line HR-foams is flame-retardant and fulfils the requirements for fire behaviour as evidenced by the following applied test procedures:

- ✓ Fire ID no. BKZ 5.2
- ✓ BS 5852: Part 2:1982 Ignition Source 5
- ✓ BS 6807: 1996 Section 2 Ignition Source 5, Top Ignition
- ✓ BS 6807: 1996 Section 2 Ignition Source 5, Ignition from below
- ✓ BS EN 1021-1: 1994 Smouldering cigarette Ignition Source
- ✓ BS EN 1021-2: 1994 Match flame equivalent Ignition Source
- ✓ BS EN 597-1: 1995 Smouldering cigarette Ignition Source
- ✓ BS EN 597-2: 1995 Match flame equivalent Ignition Source
- ✓ ÖNORM A 3800, part 1 / November 2005: B1 "hardly combustible"  
Q1 "minimal smouldering"  
Tr 1 "does not drop"

All tests and inspections were performed by independent testing institutions.

The original testing reports can be viewed at our premises by request.

Issue date of testing report BKZ 5.2:	17.08.2015
Period of validity:	5 years
Expiry date of testing report BKZ 5.2:	17.08.2020

Issue date of testing report ÖNORM A 3800, part 1:	03.12.2018
Period of validity:	2 years
Expiry date of testing report ÖNORM A 3800, part1:	16.01.2021

**FoamPartner**  
Fritz Nauer AG  
Oberwolfhauserstrasse 9  
CH-8633 Wolfhausen  
Switzerland

Wolfhausen, January 2019